HCP120 Plate Compactor UT-06044 - Eccentric

Rendered by LeadVenture, Inc.



Ref #

—
N = NV I U I

[ S T NG T NS N NS T e e T e T
W N — O O 0 9N i A W DN

Part #
4990623
4990622
4990624
4990625
4990626
4990639
4990453
4990452
4990531
4990636
4990446
4990417
4990632
4990631
4990630
4990633

4990635 KEY- Parallel (12 x 8 x 25)

4990634
4990628
4990637
4990629
4990403
4990638

Description
KEY- Parallel
CLUTCH- Centrifugal
WASHER- Plate (3/8")
WASHER- Spring (3/8")
BOLT- Hex (3/8 x 1 1/2")
BELT- V
BOLT- Hex (m14 x 30)
WASHER- Spring (m14)
WASHER- Plate (m14)
PULLEY- V
BOLT- Hex (m8 x 20)
WASHER- Spring (m8)
HOLDER- Bearing
SEAL- Oil
GASKET
BEARING

UNIT- Vibration
CASE-Vibration Unit
GASKET
HOLDER- Bearing
WASHER- Spring (m16)
GAUGE- Oil level

Qty Context Note
1

e e e B e i e e

12

—
\S]

—_ e e e e e e N e e e



HCP120 Plate Compactor UT-06044 -Vibration Plate

16
gﬁlz

19

Rendered by LeadVenture, Inc.



Ref #
1

O 0 3 N D b~ W N

[N T NO T NG T NS T NS T e e e e e S
AW N =) O O 0 0N R WD~ O

Part #
4990602

Description
PLATE- Vibration

4990608 ABSORBER- Shock
4990603 WASHER- Spring (m18) 4
4990604 BOLT- Hex (m18 x 65) 4

4990408

4990407 WASHER- Spring (m12)

4990459

4990406 WASHER- Plate (m12)

4990607

4990411 WASHER-Spring (m10)
4990433 BOLT- Hex (m10 x 25)

4990620

4990421 BOLT- Hex (m10 x 45)

4990422
4990612
4990418

4990417 WASHER- Spring (m8)
4990416 WASHER- Plate (m8)

4990611

4990610 COVER- Vibration Plate

4990613
4990615
4990616
4990617

NUT- Hex (m12)

DECAL- Caution

SPRING- Earth

COVER- Belt

NUT- Hex (m10)
CAP
NUT- Hex (m8)

SEAT- Engine

ABSORBER- Shock
HANDLE
PIN- Bracket
BRACKET- Handle

Qty Context Note
1
4





